
 

 Preparatory Survey on Rades  

Combined Cycle Power Plant  

Construction Project 

 in Tunisia  
 

 

 

Final Report 
     
 

 
 

March, 2014 
 

Japan International Cooperation Agency (JICA) 

Tokyo Electric Power Services Co., LTD 
 
 7R 

JR(先) 

14-007 

La Société Tunisienne de l'Electricité et du Gaz (STEG) 



 
Preparatory Survey on Rades Combined Cycle Power Plant Construction Project in Tunisia 

Final Report 

i 

Table of Contents 

 

 

Summary 

 

Chapter 1  Preface 

1.1 Background of Survey ............................................................................................. I-1 

1.2 Purpose of Survey and Scope of Survey .................................................................. I-3 
[...]
control syst

tion compati
ipping to per

wer Plant Constru

gulation and 
he turbine ex

through the 
nd feed/steam

RSG to achi
mperature var

the critical 
ossible under

HRSG 
ondition (i.e

perating unde

and steam p
s based on th
nction may n

all conditio
to set the 

tem shall m

ible with th
rmit the relo

uction Project in T
Final 

 

supervision 
xhaust gas (
HRSG, as w
m sides. 

ieve the max
riation comp
HRSG and 
r the full spe

e., cold to ful
er part or ful

piping during
he gas turbin
not be necess
ons of start-u
e diverter fl

meet the follo

he turbine b
oading of the

Tunisia 
Report 

of the 
(TEG) 
well as 

ximum 
patible 
steam 

ectrum 

ll load 
ll load 

g start 
e load 
sary if 
up and 
lap to 

owing 

bypass 
e latter 



 
Preparatory Survey on Rades Combined Cycle Power Plant Construction Project in Tunisia 

Final Report 
 

VI-59 

 It shall minimize the effect of a partial or total block load rejection and maintain the 
HRSG in a state which shall minimize the delay in the subsequent re-connection and 
loading of the steam turbine. 

 
The control and supervisory functions of the following plant items shall be considered: 
 
 The TEG diverter flap 
 The gas passage between the inlet diverter flap and the HRSG exhaust 
 The HRSG LP economizer, drum, evaporator and superheat sections 
 The HRSG HP/IP economizer, drum, evaporator and superheater sections 

 
The principal sequence and protection control functions shall include the following as a 
minimum: 
 
 The start-up and HRSG Loading Control 

 
The requirement for these control functions is sequential in nature.  In addition to the 
TEG diverter flap, the sequence controls of HRSG stop valves and associated bypass 
valves, including all necessary state monitoring, shall be controlled by these control 
functions. 
 
A check to ensure that the diverter flap is fully closed in the bypass stack position shall 
form a pre-check in the HRSG start-up sequence.  Only local controls are considered 
necessary for the operation of the diverter flap, to be restricted by a Permit-to-Work 
system. 
 
 Shut down 

 
This function shall be capable of being initiated both manually and automatically from 
the central control system.  The shut down function shall initiate coordinated closing of 
the TEG inlet and closing of HRSG stop valves after an appropriate delay.  The stopping 
of HRSG feed pumps and circulation pumps may be regarded as a manual action. 
 
This sequence function shall initiate the tripping of the gas turbine if the diverter flap fails 
to move to the bypass stack position within a preset time after the HRSG is tripped and 
the operation of the diverter flap is initiated. 
 
The HRSG supervision shall not exercise any direct control functions but shall comprise 
all measurement hardware required for the monitoring of the operational state of the 
HRSG. 
 

3) Feed Control Requirement 
The control and instrumentation system required to regulate feed water supply to the 
HRSG shall include feed water regulation valves, instrumentation associated with drums, 
main steam and feed water together with the feed water pumps. 
 
The feed control system shall comprise of a single element drum level control operating 
on a low load feed water control valve and three element control operating on the full 
load feed water control valve nominally rated for 0% to 100% MCR feed water flow.  
Differential pressure across the feed water control station shall be maintained at a 
constant value by varying the scoop position of the feed water pumps. 



 
Preparatory Survey on Rades Combined Cycle Power Plant Construction Project in Tunisia 

Final Report 
 

VI-60 

 
The system shall be designed to maintain the drum level within acceptable limits under 
all anticipated HRSG load changes and disturbances, such as transfers from the duty feed 
water pump to the standby feed water pump, etc. 
The principal modulating control functions to be associated are: 
a. Start-up feed water control 
b. Normal load feed water control 

 
4) Drum Level/Feed Water Control 

The control system shall comprise of a single element drum level control operating on a 
low load feed water control valve and a three element control operating on a full load 
control valve (in case of HP & IP on one of the full load control valve).  A low load feed 
water control valve is envisaged for controlling the drum level during plant start-up and 
low load operation up to 30% MCR.  For normal load up to 100% MCR, a full load 
control valve is envisaged to maintain the drum level.  A stand-by full load feed water 
control valve (in HP & IP feed water control stations) shall be provided for improving the 
availability during on-line maintenance of the main valve.  The facility shall be provided 
for both a manual and automatic changeover from single element to three element control 
and vice versa. 
 
The three element function shall consist of the steam flow, feed water flow and drum 
level. Steam flow measurements shall be pressure and temperature compensated and the 
drum level measurements shall be pressure compensated. 
 
The feed water control shall develop the flow control signal for matching between feed 
water flow and steam flow using drum level deviations from the drum level set-point. 

 
5) Main Steam Temperature Control 

The steam temperature shall be designed to maintain the main steam temperature at the 
turbine inlet by means of the spray control valves.  One or more stages spray control 
based on the HRSG design shall be used for the control of superheater temperature. 
 
The spray desuperheater shall be provided with shut-off valves.  The feed forward 
circuit shall be used for sufficient control response. 

 
6) HRSG Autonomous Control System 

The HRSG autonomous control system (ACS) shall interface with the data highway of 
the Distributed Control System (DCS) through process I/O interface devices.  The 
process I/O system shall have duplicated system architecture.  The interface type shall 
be of either the conventional hardwired I/O interface (I/O) or the remote I/O interface 
(R-I/O). 
 
The following ACS of the HRSG auxiliaries shall be interfaced to the data highway 
through I/O interface devices but not limited to: 

 
 HRSG metal temperature measurement system 
 Environmental measurement system 
 Water/steam sampling system 
 Instrument air compressor system 
 Service air compressor system 

 



 
Preparatory Survey on Rades Combined Cycle Power Plant Construction Project in Tunisia 

Final Report 
 

VI-61 

7) Instrumentation 
The manufacturer shall provide all necessary instruments for the HRSG and auxiliaries to 
allow centralized control and monitoring facilities from the operators’ consoles in the 
Central Control Room, through a microprocessor based Distributed Control System 
(DCS). 
 
The following field control and instrument devices shall be provided: 
 
 Gauges, Transmitters, etc. 
 Detecting elements such as flow elements, thermocouples, pressure switches and 

temperature switches, etc. 
 Regulating devices such as control valves, vanes, dampers, and drives, etc. 
 Local instrument panels (if necessary) 
 All piping, tubing and wiring necessary for satisfactory operation shall be provided. 

 
This shall include instruments for measuring the following minimum process parameters: 
a. Feed water 
b. Drum 
c. Steam 
d. HRSG metal temperature, drum level viewing system including indicator (optical 

fiber system) and all other necessary pertinent items.  
 
The manufacturer shall provide all local instruments. 
 
 Pressure gauges 
 Thermometers 
 Flow indicator 
 Level gauges 
 Limit switches, etc. 

 
6.3.4 Water Treatment Plant 
 
(1) General 

The source for service water and demineralized water shall be seawater for this project, 
even though the existing TPPs have utilized the city water as source water. 
A complete water treatment system comprising seawater supply facility, pretreatment 
facility, desalination plant, and demineralized water plant, shall supply service water and 
make-up water required for Rades C CCPP. The seawater desalination plant shall also 
supply 720t/day service water for  the existing Rades A and B TPPs.  
Potable water (drinking water) required for Rades C CCPP shall be drawn from an existing 
raw water storage tank.  Water supply to the raw water tank is provided through the city 
water supply system in Rades city.  Potable water supply system from the raw water tank 
is included in the scope of works.  
The provisional analysis of seawater and city water are as shown in the Table in Chapter 8 
of this report. 

 
(2) Scope of Work 

The scope of work shall include design, manufacturing, supply, delivery to site, installation 
at site, commissioning and testing of complete water treatment system comprising the 
following equipment as major system components. 

 



 
Preparatory Survey on Rades Combined Cycle Power Plant Construction Project in Tunisia 

Final Report 
 

VI-62 

1) Seawater supply and pre-treatment (filtration) facilities: 
 Seawater supply pumps (2 x 100%) 
 Media filter (2 x 100%) 
 Filtered water tank (1tank) 
 Hypochlorite dosing equipment (1 set) 
 Coagulant dosing equipment (1 set) 

 
2) Desalination Plant: 
 Cartridge filter feed pumps (2 x 100%) 
 Cartridge filter (2 x 100%) 
 Reverse osmosis feed pumps (2 x 100%) 
 Reverse osmosis membranes (2 x 100%) 
 Anti-scalant dosing equipment or pH adjustment equipment (1 set) 
 Sodium bisulfite dosing equipment 

 
3) Service water supply facilities: 
 Service water tank (1tank x minimum 3 days storage capacity) 
 Service water pumps (2 x 100%)  
 Fire fighting water pumps ( 1 x 100% diesel driven, 2 x 100% electric motor driven, 

and 1 x 100% jockey pump)  
 Service water transfer pumps (2 x 200%) and pipes and valves connecting with the 

existing service tanks of Rades A and B TPPs 
 

4) Demineralization Plant: 
 Activated carbon filters with 10 micron cartridge filter (2 x 100%) 
 Demineralizers including resins (2 trains x 100%) 
 Demineralized water storage tank (1 x minimum 3 days storage) 
 Demineralized water transfer pumps (2 x 100%) 
 Chemical regeneration system including storage tanks, regeneration pumps, backwash 

tower and measuring equipment 
 

5) Make-up water supply facilities: 
 Condensate storage tank (1tank x minimum 3 days storage) 
 Make-up water supply pumps (2 x 100%)  
 Make-up water transfer pumps (2 x 100%) and pipes and valves connecting with the 

existing deminerarized water tanks of Rades A and B TPPs 
 

6) Potable water facilities: 
 Potable water storage tank (1tank x 3 days storage) 
 Potable water distribution pumps (2 x 100%) 
 Hypochlorite tank (1 tank) 
 Hypochlorite metering pumps (2 x 100%)  

 
7) Pipe work and valves, supports, fittings and interconnections 

 
8) Electrical equipment  

 
9) Instrumentation and control system  

 
10) Spare parts 



 
Preparatory Survey on Rades Combined Cycle Power Plant Construction Project in Tunisia 

Final Report 
 

VI-63 

 
11) Special tools and standard tools set 

 
(3) Applicable Codes and Standards  

The water treatment plant shall be designed and constructed in accordance with the 
requirements of international codes and standards. 

 
(4) Design and Performance Requirements 

1) Water Balance 
The main water demand for the desalination and demineralization plant is described 
below: 

a. Demand for Demineralized Water 
The demand of demineralized water is estimated as shown in Table 6.3.4-1 “Water 
Balance of Rades C CCPP”. 
The demand of demineralized water for Rades C CCPP is estimated 242 t/day. The 
plant will consist of two (2) 100% trains.  The capacity of each train has to be 272 
t/day including regeneration water. Two (2) trains x 300 t/day deminerarization plant 
is proposed.  
The capacity of deminerarized water tank will be at least 3 days of water production 
demmand: that is (299 t/day x 3 days =) 900 m3 (effective capacity) 
 
Demand of demineralized water at Diesel Oil Firing 
Considering water injection during diesel oil firing to reach the lowest NOx 
emissions, the same amount of demineralized water as fuel oil supply 
(approximately 66t/h) has to be injected to the gas turbine. This will lead to a mighty 
increasing of the demineralized water production and respectively storage.  Since 
fuel oil will be used as a back up fuel only, the power plant will be sized to ensure a 
water injection for 5 days at the full load continuous operation. 
The increase of the demineralized water demand will be (66 t/h x 24 h/day x 5 days 
=) 7,920 tons.  
By putting to practical use the above one standby demineralized water train with the 
capacity of 300 t/day (effective capacity: 242 t/day) and the storage tanks with a 
capacity of 900 m3, it is confirmed that the full load operation can be continued for 
only a half day.  In order to satisfy 5 days of oil firing operation, net storage 
capacity of 6.710 m3 is required. 
 
900 tons x 1 /(66t/h x 24h/day -242 t/day) =0.67 days 
6740 tons x 1 /(66t/h x 24h/day -242 t/day) =5 days 

 
Table 6.3.4-1 Demand of Demineralized Water 

Item Unit Value Remark 
Demi. water for Rades C CCPP    
Make-up for condencer t/day 237 2.2% of total steam flow 
Make-up for closed cooling water t/day 4  
Make-up for aux. steam to Demi. Plant t/day 1  
Subtotal t/day 242  
Water for Regeneration t/day 30  
Margin of 10% t/day 27  
Capacity of Demi. Plant (per train) t/day 299 Say 300 t/day/train 
Source: JICA Study Team 
 



 
Preparatory Survey on Rades Combined Cycle Power Plant Construction Project in Tunisia 

Final Report 
 

VI-64 

b. Demand for Service Water (Desalinated Seawater) 
The demmand of service water (desalinated seawater) is summerized in Table 
6.3.4-2). 

 
Table 6.3.4-2 Demand of Service Water (Desalinated Seawater) 

Item Unit Value Remark 
Demineralized water t/day 272 From item a) above. 
General service t/day 20 Washing water in Building 
Sealing water for pumps t/day 51 For seawater pumps and 

chemical dosing pumps 
HRSG blowdown drain cooling t/day 428  
  t/day 720 30t/h x 24h/day 
Total demmand of service water t/day 1,492  
Margin of 10% t/day 149  
Required capacity of desalination plant 
per train 

t/day 1,641 1650 t/day 

Source: JICA Study Team 
 

c. Operation Time and Capacity of Water Treatment Plant  
The capacity of Demineralized Water Plant shall be determined based on the 
operating time of twenty (20) hours a day excluding regenerating or cleaning time of 
four (4) hours a day.  
 

Table 6.3.4-3 Operation Hour and Capacity of Water Treatment Plant 
Item Unit Desalination plant Demineralizer Remark 

Demmand t/day 1641 300  
Operating hour h/day 24 20  
Required capacity t/h 69 15  

Source: JICA Study Team 
 

d. Capacity of Treated Water Tank 
The capacity of each water storage tank shall be determined taking account of three 
days storage and effectiveness factor of 0.85. 

 
Table 6.3.4-4 Capacity of water storage tank 

Item Unit 
Service water 

tank 
Make-up 

water tank 
Potable 

water tank 
Fire  
Tank 

Water Flow Rate t/day 1,641 300 45 - 
Storage day day 3 3 3 - 

Effective storage capacity m3 4,922 
900→6,740 
for oil firing 

135 1000 

Effectiveness factor - 0.85 0.85 0.85 0.85 
Required storage capacity m3/tank 5,791 7,940 159 1,176 
No. of tanks tank 1 1 1 1 
Selected storage capacity m3/tank 5,800 8,000 160 1,200 
Source: JICA Study Team 
 

Water balance of Rades C CCPP is as shown in Figure-6.3.4-1 attached hereinafter.



 
Preparatory Survey on Rades Combined Cycle Power Plant Construction Project in Tunisia 

Final Report 
 

VI-65 

 

Source: JICA Study Team  

Figure 6.3.4-1 Water Balance of Rades C CCPP 

Fire Water 1,200m
3

Make-up Water
Tank

Service Water

5,800 m
3
（5,800 m

3
)

3,790 t/day

1516 t/day

1,000ton
Fire Fighting System

20 t/day

Mixed Bed 

Mixed Bed

Demineralization Plant